
 

Approve Deny Signatures Date 

X   
Stephanie Conrad / Environmental Engineering Specialist November 22, 2022 

x  
 

Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineering Manager December 2, 2022 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0216666 

Facility Type 
Non-
Municipal APS ID 1062286 

Major / Minor Minor Authorization ID 1394487 

a 
Applicant and Facility Information 

a 

Applicant Name Iron Cumberland LLC  Facility Name Iron Cumberland Prep Plant  

Applicant Address 855 Kirby Road PO Box 1020  Facility Address 158 Portal Road   

 Waynesburg, PA 15370-3020   Waynesburg, PA 15370-3592  

Applicant Contact Noah Beazell  Facility Contact Same as Applicant  

Applicant Phone (724) 395-3231  Facility Phone Same as Applicant  

Client ID 329531  Site ID 532875  

Ch 94 Load Status Not Overloaded  Municipality Whiteley Township  

Connection Status No Limitations  County Greene  

Date Application Received April 22, 2022  EPA Waived? Yes  

Date Application Accepted May 2, 2022  If No, Reason   

  

Purpose of Application Application for renewal of a NPDES Permit for treated sewage.  

a 

 

Summary of Review 

The permittee has applied for renewal of NPDES Permit No. PA0216666. PA0216666 was previously issued by the PA 
Department of Environmental Protection (DEP) on August 22, 2017 and expired on August 31, 2022.  The renewal 
application was not submitted 180 days prior to expiration.  
 
Sewage at this facility is treated with flow equalization, extended aeration, clarification, and chlorine disinfection prior to 
discharge through Outfall 002 to Whitelely Creek (Stream Code ID 41178). Whiteley Creek is a Trout Stock Fishery (TSF) 
permit Chapter 93 Designated Use.   
 
The permittee is currently enrolled in and will continue to use eDMR.  
 
The applicant has complied with Act 14 Notification with letters dated March 16, 2022 to Whiteley Township and Greene 
County.  
 
Sewage sludge at this facility is hauled off site and disposed of by H&H Water Controls Inc.   
 
Since the last permit, the TRC limit has changed to become more restrictive and annual E. coli monitoring has been added.  
 
Anti-Backsliding 
 
Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 
governing two situations. The first situation occurs when a permittee seeks to revise a Technology-Based effluent limitation 
based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent. The second situation 



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant  
 
 

2 

Summary of Review 

addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State 
treatment standard of water quality standard.  
 

Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except 

as provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, 

standards or conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the 

previous permit (unless the circumstances on which the previous permit was based have materially and substantially 

changed since the time the permit was issued and would constitute cause for permit modification or revocation and 

reissuance under §122.62).  (2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of 

the CWA, a permit may not be renewed, reissued, or modified on the basis of effluent guidelines promulgated under 

section 304(b) subsequent to the original issuance of such permit, to contain effluent limitations which are less 

stringent than the comparable effluent limitations in the previous permit. 

 

The facility is not seeking to revise the previously permitted effluent limits. 

 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0.02  

 Latitude 39º 47' 42.9"  Longitude -80º 9' 38.6"  

 Quad Name Oak Forest  Quad Code 2004  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Whiteley Creek (TSF)  Stream Code 41178  

 NHD Com ID 99418460  RMI 20.43  

 Drainage Area 1.77  Yield (cfs/mi2) 0.0698  

 Q7-10 Flow (cfs) 0.0173  Q7-10 Basis USGS Stream Stats  

 Elevation (ft) 1080  Slope (ft/ft)        

 Watershed No. 19-G  Chapter 93 Class. TSF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Siltation  

 Source(s) of Impairment Agriculture and Subsurface (Hardrock) Mining  

 TMDL Status Tentative  Name Whiteley Creek Watershed  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Southwestern PA Water Authority   

 PWS Waters Monongahela River   Flow at Intake (MGD) 5.0  

 PWS RMI 14.2  Distance from Outfall (mi) 21.7  
 

 
Changes Since Last Permit Issuance: Q7-10 basis has changed since last permit issuance to reflect department policy 
changing from using Bulletin 12 to USGS Stream Stats. Receiving stream flow has changed as a result.  
 
Other Comments:       
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant  
 
 

4 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Prep Plant STP 
 

WQM Permit No. Issuance Date Purpose 

3075402 September 8, 1995 Permit issued to Cumberland Contura, LLC from PADEP 
approving construction of a new treatment facility including: 

• Two (2) 10,000-gallon equalization basins  

• One (1) 1” manually cleaned bar screen 

• One (1) 0.02 mgd comminutor 

• One (1) 6,097-gallon primary aeration tank and 20 gpm 
effluent grinder pump 

• One (1) 9,250- gallon secondary aeration tank 

• One (1) 2,216-gallon intermediate clarifier 

• One (1) 4,007-gallon final clarifier and 20 gpm effluent 
pump  

• One (1) 5090-gallon aerated sludge digester 

• Gas chlorination, and 

• One (1) 413-gallon chlorine contact tank 

3075402 A-1 January 23, 2020 Permit issued to Cumberland Contura, LLC from PADEP 
approving replacement of the existing chlorinator with a 

UVIREX model 50 disinfection unit and construction of two 
5,000 gpd submersible pump stations for conveying clarified 

water to the disinfection unit.  

3075402 T-2 January 3, 2022 Permit issued by PADEP approving the transfer of the WQM 
permit from Cumberland Contura, LLC to Iron Cumberland 

LLC.  
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary with 

Ammonia Reduction Extended Aeration Chlorine 0.02 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.02 5 Not Overloaded Aerobic Digestion Other WWTP 

 
Changes Since Last Permit Issuance: WQM Permit No. 3075402 A-1 was issued by the department in January 2020, 
approving the installation of a UV treatment unit. The unit is only capable of treating 0.005 MGD, therefore, the work 
would reduce hydraulic capacity and annual average flow to 0.005 MGD. The work has not been completed to date and 
there is no estimate for when the work will be completed. TRC limits will be included in the permit and limits were 
calculated for a continued design flow of 0.02 MGD. The permittee should be advised that the department must be notified 
when construction begins. An amendment to the NPDES Permit will be required when construction is completed.  
 
Additionally, WQM Permit No. 3075402 approved the transfer of the facility to Iron Cumberland, LLC.  



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant 

 

5 

 
Compliance History 

 

 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant 

 

6 

 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant 

 

7 

 

Compliance History 

 
DMR Data for Outfall 002 (from October 1, 2021 to September 30, 2022) 

 
Parameter SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 

             Flow (MGD) 
Average Monthly 0.00114 0.00167 0.00150 0.00143 0.00114 0.00183 0.00114 0.00171 0.00125 0.00125 0.00138 0.00113 

pH (S.U.) 
Instantaneous 
Minimum 6.3 6.6 6.9 7.1 6.8 6.8 6.3 6.2 6.3    
pH (S.U.) 
Minimum          6.3 6.7 6.6 

pH (S.U.) 
Instantaneous 
Maximum 8.8 8.6 8.4 8.3 8.2 8.3 8.1 8.3 8.2    
pH (S.U.) 
Maximum          8.5 8.2 8.0 

DO (mg/L) 
Instantaneous 
Minimum 6.9 7.0 7.8 7.0 6.0 6.3 6.0 8.3 8.1    
DO (mg/L) 
Minimum          7.8 7.4 6.7 

TRC (mg/L) 
Average Monthly 0.05 0.03 0.05 0.02 0.02 0.02 0.02 0.02 0.02 0.02 0.02 0.02 

TRC (mg/L) 
Instantaneous 
Maximum 0.25 0.14 0.25 0.02 0.04 0.02 0.13 0.05 0.04 0.03 0.07 0.05 

CBOD5 (mg/L) 
Average Monthly 2.2 2.0 2.0 2.0 2.0 2.5 2.0 2.0 2.2 2.3 2.0 2.2 

CBOD5 (mg/L) 
Instantaneous 
Maximum 2.4 2.0 2.0 2.0 2.0 2.9 2.0 2.0 2.3 2.6 2.0 2.4 

TSS (mg/L) 
Average Monthly 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 

TSS (mg/L) 
Instantaneous 
Maximum 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 5.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 1 1 1 1 1 1 1 1 1 7 1 1 



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant 

 

8 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 1 1 1 1 1 1 1 1 1 45 1 1 

Total Nitrogen (mg/L) 
Daily Maximum          8.83   
Ammonia (mg/L) 
Average Monthly 0.3 0.2 0.15 0.1 0.2 0.2 0.2 0.15 0.2 0.25 0.35 0.15 

Ammonia (mg/L) 
Instantaneous 
Maximum 0.4 0.2 0.20 0.1 0.2 0.3 0.2 0.20 0.3 0.30 0.40 0.20 

Total Phosphorus 
(mg/L) 
Daily Maximum          1.1   

 

 
Compliance History 

 
 
 
Summary of Inspections: The facility was inspected twice in 2021, once as an administrative review in June and once as a compliance evaluation in September.                     
Neither inspection resulted in violations.  



NPDES Permit Fact Sheet NPDES Permit No. PA0216666 
Iron Cumberland Prep Plant 

 

9 

Development of Effluent Limitations 

 

Outfall No. 002  Design Flow (MGD) .02 

Latitude 39º 47' 42.90"  Longitude -80º 9' 38.60" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations (TBELs) 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 